
   

 

Drinking Water Management System  

Annual Report 2019/2020 

Page 1 of 118 

 

Drinking Water Management 

System  

Annual Report 2019/20 

 
 

 

 

Goldenfields Water County Council  

Date: December 2020  

Version: 3.3 



   

 

Drinking Water Management System  

Annual Report 2019/2020 

Page 2 of 118 

Table of Contents 

 

Table of Contents ............................................................................................................................ 2 

Tables ............................................................................................................................................. 4 

Figures ............................................................................................................................................ 5 
[...]
Report Data  

Chris Breen/Geoff Veneris 



   

 

Drinking Water Management System  

Annual Report 2019/2020 

Page 7 of 118 

Oura CCP1 CCP2 CCP3 CCP4 CCP5 CCP6 

Number of CCP 

exceedances 

0 5 0 0 0 0 

 

Water Quality  

Verification monitoring has been undertaken over the entire GWCC scheme during the 

reporting period. All data is compliant with the Australian Drinking Water Guidelines and limits 

set by public Health (NSW Health). 

Operational monitoring has also been conducted over the entire scheme with some non-

compliances reported. These non-compliances have been summarised in Table 9 under 

Critical Limit Exceedances. The non-compliances have been mostly for low residual chlorines 

in the furthest extremities in each of the water source systems. 

Continuous Improvement Plan  

GWCC review and update their Action and Implementation Plan as per Appendix B of this 

report. A summary of items that have been addressed or ongoing are detailed in the below 

table.  

 Completed 
or closed 

In progress Not Started Implemented/Ongoing Items added 

Number 
of actions 

57 14 0 8 7 

 

DWMS Reviews  

The 2017/18 DWMS was the first to be undertaken by GWCC. The 2017/18 report was 

conducted using the only electronic data available at the time. The dataset used was limited 

to only a few months’ worth of information.  

This DWMS report is the third annual review report under the current adopted DWMS that has 

been undertaken by GWCC. This Annual Report has utilised the entire 2019/20 data for both 

the Jugiong and Oura water supply systems. This data was made available from the 

implementation of WaterOutlook and ClearSCADA. Data is also utilised from NSW Health’s 

Drinking Water Database where required. 

In addition to the general progression of the DWMS, GWCC engaged its internal Auditor 

(National Audits Group) to review the DWMS and provide recommendations for improvement.  

A key finding was that more transparency of data reported and adopted by the Board should 

occur. A full list of audit findings can be found in Appendix D. 

Review Scope  Findings Actions taken 
26/09/2019 Internal Audit Listed in Appendix D  Responses noted in 

Appendix D below and added 
to continuous improvement 
plan for GWCC to action 



   

 

Drinking Water Management System  

Annual Report 2019/2020 

Page 8 of 118 

 

Reservoir Inspections  

GWCC has a total of 126 reservoirs listed during the 2019/20 reporting year, with 8 surge 

tanks and 2 Break Pressure Tanks which are all visually inspected weekly. A more 

comprehensive inspection is conducted on the above on a quarterly basis, with the findings of 

these inspections summarised within this report under “Reservoir Inspections”. A more 

comprehensive reservoir inspection report is also undertaken every 2 to 3 years on reservoirs 

which the data has been downloaded from the ASAM website. This is the database that 

Aqualift provide when undertaking GWCC reservoir cleaning, maintenance and condition 

inspections. The report for reservoirs inspected during the 2019/20 FY is available in Appendix 

C of this report. 

  



   

 

Drinking Water Management System  

Annual Report 2019/2020 

Page 9 of 118 

Report Purpose  
The purpose of the report is to inform and keep up to date, New South Wales Department of 

Health (NSW Health) of Goldenfields Water County Councils (GWCC) implementation and 

ongoing assessment of its Drinking Water Management System. It also demonstrates that 

GWCC is compliant with requirement s25 Public Health Act 2010 to develop a Quality 

Assurance Program (QAP) in line with the framework for Drinking Water Quality Management 

in the Australian Drinking Water Guidelines. 

Scheme Summary  
GWCC provides the essential water requirements of approximately 40,000 people spread over 

an area in excess of 22,500 sq. km, between the Lachlan & Murrumbidgee Rivers in the South 

West of NSW. 

GWCC’s water supply system consists of five separate water schemes, Jugiong, Oura, Mt 

Arthur, Mt Daylight and Hylands Bridge. GWCC carries out water supply functions within the 

Local Government areas of Bland, Coolamon, Cootamundra-Gundagai Regional Council, 

Junee, Temora, Hilltops Council previously (Harden, Young), parts of Narrandera and Wagga 

Wagga.  

Harden and Young Councils, now Hilltops Council are retailers who purchase bulk water from 

GWCC and supply the water to retail customers in their respective local government areas. 

Cootamundra-Gundagai Regional Council receives bulk supply from GWCC and retails water 

to customers in the township of Cootamundra, with GWCC supplying water to retail customers 

in the Cootamundra Shire outside the urban centre.  GWCC also supplies small quantities of 

bulk water to Riverina Water County Council which supplies their northern Brucedale suburb. 

At the end of the 2019/20 reporting period there were 11318 water connections across the 

entire drinking water scheme. This is an increase of 134 new connections across the 

Goldenfields County Council Drinking Water scheme. It should be noted that the bulk supply 

connections are identified as single connection only.  

Jugiong Scheme 

The Jugiong drinking water supply system is one of the largest water supply systems managed 

by Goldenfields Water. The majority of water produced in the Jugiong system supplies the 

bulk water Councils of Cootamundra Gundagai and Hilltops. Water is also delivered to a small 

number of retail customers in rural properties and the villages of Stockinbingal, Wallendbeen 

and Springdale. Approximately 18,000 people are supplied water from the Jugiong system.  

Source Water 

Goldenfields Water is licenced to extract water from the Murrumbidgee River via two 

submersible pumps operated in a duty / stand-by configuration. The submersible pumps are 

fixed speed; pump 1 operates at 185 L/s (winter mode) and pump 2 operates at 300 L/s 

(summer mode). These pumps are currently not able to operate in parallel with each other.   



   

 

Drinking Water Management System  

Annual Report 2019/2020 

Page 10 of 118 

The Jugiong source has been categorised as having a “Low” risk regarding Cryptosporidium. 

NSW Public Health’s preliminary outcome assessment for Cryptosporidium for the Jugiong 

scheme was reported to GWCC on 27th November 2019.  

In August 2020 GWCC were advised under the Safe & Secure Risk Prioritisation Project 

Management Office that a review and re-assessment had been undertaken by the NSW 

Health Subject Matter Expert for the Jugiong Water Quality Risk ID 2083.  

The re-assessment confirms that there is a change in the water quality risk, requiring an 

amendment to the initial water quality risk score of 1 to 4. This risk is directly related to the 

lack of online turbidity analysers connected to SCADA as a future CCP. Advice from NSW 

informs GWCC that this change in risk prioritisation does not identify an immediate risk of our 

DWMS or current operations, it is only intended to include an element of risk to improve our 

existing systems to achieve future online monitoring and control at each individual filter.  

Water Treatment Process  

The Jugiong Water Treatment Plant (WTP) is located on Waterworks Road in the township of 

Jugiong. The plant is a conventional WTP with a nominal capacity of 40 ML/day. It should be 

noted that the current raw water pump arrangements at the plant can only produce around 

23.8ML a day.  

The treatment process at Jugiong WTP comprises of the following process steps: 

 Water from the Murrumbidgee River is pumped via 120 m of 600mm rising main to Jugiong 

WTP (capacity 40 ML/day) by two pumps in a duty/standby configuration. (185 or 300l/s) 

 Water passes through a flow meter, where a flow of greater than 101 L/s starts the chlorine 

and soda ash pre-dosing systems for oxidisation of metals and pH adjustment, 

respectively. The chlorine pre-dose is optional, and is switched on or off by the operator, 

depending on water quality conditions 

 The pre-dosed water enters the rapid mix tank which consists of baffles and two mixers in 

series. Polymer and aluminium sulphate are dosed into the rapid mix tank to aid 

flocculation 

 Water then flows into the two flocculation tanks which has three mixers in series operating 

at declining speeds to allow for floc formation 

 Flocculated water then enters the two clarifiers and sludge is removed by a travelling 

sludge rake. Sludge is sent to the duty sludge lagoon 

 Clarified water enters the filter block, where it is dosed with chlorine and subsequently 

distributed across six gravity sand filters 

 Filtered water enters a common channel. When flow in the filtered water channel is above 

101 L/s, post-dosing of soda ash and chlorine are activated for pH adjustment and 

increased disinfection capacity, respectively. Water is also dosed with fluoride in the 

filtered water channel 

 Flow from the filtered water channel enters the 3 ML clear water tank through a mid-level 

inlet and bottom outlet configuration 

 Water from the clear water tank proceeds to clear water pumping station 1 (CWPS1), 

which has two 680 kW pumps and a smaller 317 kW pump that operate in a 

duty/standby/standby mode. CWPS1 distributes water to the Jugiong drinking water 

supply system 



   

 

Drinking Water Management System  

Annual Report 2019/2020 

Page 11 of 118 

 Treated water is distributed through 14 reservoirs and by 8 pumping stations. There are 

138 km of trunk mains and 182 km of reticulation mains owned/managed by GWCC in the 

Jugiong system 

The Jugiong drinking Water scheme has 686 connections an increase of 3 connections 

compared to 2018/19. The system also supplies GWCCs bulk customers, Hilltops and Coota-

Gundagai. Jugiong retail Connections are broken down as follows: 

 20mm = 522 

 25mm = 155 

 32mm = 3 

 40mm = 3 

 50mm = 3 

 200mm X 1, Cootamundra town no#1(Bulk Supply) 

 100mm X 1, Cootamundra town no#2 (Bulk Supply) 

 300mm X 1, Young Terminal Storage (Bulk Supply) 

 100mm X 1, Young Town (Bulk Supply) 

Upgrades to the System/System Improvements  

GWCC staff have undertaken works to upgrade several assets within the Jugiong Drinking 

Water Scheme during the 2019/20 reporting period. A summary of those works are provided 

below: 

    Jugiong CWPS1 Pump 3 - Actuator, Gear Box and Valve Replacement - $15,704 

 Jugiong No.2 Pump Station - Pump 1 Renewal $79,121 

 Jugiong CWPS2 Pump 3 Major Overhaul $167,251 

 Jugiong No 1 Pump Stn No 1 Pump Rebuild           $15,090 

 Mains Replacement - Cootamundra Abattoirs Main           $22,310 

 Jugiong WTP - Raw Water Well           $9,692 

 Jugiong No2 P Stn Pump No2 Valve & Joint           $10,700 

 PRV Replacement - Jugiong           $44,628 

 New Non Residential Backflow - Jugiong $199,051 

 Water Service Renewals - Jugiong $179,302 

 New Water Service Connections - Jugiong           $12,323 

 Contract (backflow)           $71,409 

 GWCC RURAL $136,448 

 ROSEHILL Pump Station Pump 2 Rebuild           $17,429 

 Reservoir Old Temora Rd           $8,960 

 Auto Valve - Pinkerton Road Cootamundra           $53,131 

 Jugiong WTP - Raw Water Well           $44,210 
 

Oura Scheme 

The Oura drinking water supply system is one of the largest water supply systems managed 

by Goldenfields Water. The majority of water is delivered to retail customers; however, a small 

amount is supplied to Riverina Water in bulk to customers along the Goldenfields Water 

pipeline. Approximately 15,000 people are supplied water from the Oura system. The Oura 



   

 

Drinking Water Management System  

Annual Report 2019/2020 

Page 12 of 118 

drinking water supply system can be connected to Goldenfields Water’s non-potable water 

supply system located at Barellan as part of the Hylands Bridge scheme. Barellan has a duel 

supply system to residential properties for irrigation purposes.  

Source Water  

Water is sourced from the Oura Borefield, which is located at Gumly Gumly Island to the north 

of Murrumbidgee River. Goldenfields Water is licensed to draw from four groundwater bores: 

Bore 2, Bore 3, Bore 4 and Bore 6. Bores are located in bore huts fully secured and protected 

from external risks.  

Water in the Murrumbidgee Inland Alluvial Aquifer is recharged by the Murrumbidgee River 

and is managed by the Natural Resource Access Regulator in NSW. There are two alluvial 

formations in this region: the Lachlan formation is a confined aquifer system that is overlain 

by the semi-confined to unconfined Cowra formation (NSW Dept. of Water and Energy, 2007).  

According to the DPI Water (NSW Office of Water, 2011), groundwater in the Oura system is 

fresh, with total dissolved solids (TDS) ranging from zero to 500 mg/L and is suitable for 

domestic stock, some irrigation purposes and municipal use. NSW Public Health has issued 

preliminary advice regarding the risk of the Gumly Gumly source which has been deemed 

“protected”. The Oura source has been categorised as having a “Low” risk regarding 

Cryptosporidium. NSW Public Health’s preliminary outcome assessment for Cryptosporidium 

for the Oura scheme was reported to GWCC on 27th November 2019.  

Water Treatment Process  

Water for the Oura drinking water supply system undergoes aeration, disinfection and 

fluoridation prior to distribution.  

The treatment process for Oura drinking water supply system comprises of the following 

process steps: 

 Groundwater is pumped from the Oura borefield by line shaft bore pumps in each bore. 

The bores are operated in sequential mode where increased water demand will increase 

the number of bores online. The order of bore start up is operator adjustable, with the 

current order of preference set as: Bore No. 4, 6 and 3. Bore 2 is yet to be fully 

commissioned however will be introduced within the cycle during the 2020/2021 reporting 

period.  

 The groundwater is dosed with chlorine prior to entering a tray aerator. The aerator serves 

to oxidate dissolved iron and manganese from the raw water. 

 After aeration, water is transferred to the Oura Contact Tank (2.2 ML), where chlorine 

contact time is achieved before being pumped by Oura pumping station to Marrar Pinnacle 

(Marrar Pinnacle 1.6 ML, 1 reservoir) or the Junee BT Reservoir (Junee 17 ML, 3 

reservoirs).  

 The Oura pumping station consists of two 605 kW pumps and a smaller 400 kW pump that 

operate on a duty/duty/standby configuration 

 Fluoride is dosed on the outlet of the Oura pumping station 

The Oura drinking water supply system is one of the largest distribution systems managed by 

Goldenfields Water. 



   

 

Drinking Water Management System  

Annual Report 2019/2020 

Page 13 of 118 

Treated water is distributed through 35 reservoirs, this is an increase of 2 reservoirs as 

compared to 2018/19 (Mandamah), and by 19 pumping stations. There are 201 km of trunk 

mains and 1,055 km of reticulation mains in the Oura system. There are two chlorine booster 

pumping stations located at Thanowring Road and Reefton pumping stations to ensure 

adequate free chlorine residual is maintained throughout the system. 

Connections  

The Oura drinking water scheme has 8829 connections, this is an increase of 107 connections 

as compared to 2018/19, this scheme also supplies bulk water to Riverina Water County 

Council. The Oura connections are broken down as follows: 

 20mm = 7887 connections 

 25mm = 725 connections 

 32mm = 84 connections 

 40mm = 64 connections 

 50mm = 57 connections 

 80mm = 5 connections 

 100mm = 7 connections 

Upgrade to the System/System Improvements  

GWCC staff have undertaken works to upgrade several assets within the Oura Drinking water 

scheme with a summary of those works provided below: 

 Dumaresq Street Mains Extension $21,071 
 Water Works Road Junee Water Main Replacement/ 